
2018 2018 2018 2018 EditionEditionEditionEdition    

 
 

RecommendedRecommendedRecommendedRecommended    
Standards Standards Standards Standards forforforfor    
    Water WorksWater WorksWater WorksWater Works    

    
    
    
    
    
    
    
    
    
 

 

 
 

Great Lakes – Upper Mississippi River Board of State and 
Provincial Public Health and Environmental Managers 

 
 

Illinois  Indiana  Iowa  Michigan  Minnesota  Missouri 
New York  Ohio  Ontario  Pennsylvania  Wisconsin 

  



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Recommended 
Standards 

For Water Works 
 
 
 

2018 Edition 

 
 
 

Policies for the Review and Approval 
of Plans and Specifications for Public Water Supplies 
[...]
respectively) should be considered to minimize incidences of over- or under-dosing an electron donor. 
 
Empty Bed Contact Time (EBCT) 
For most biotreatment processes, constituent removal is strongly impacted by the length of time that the 
water is in contact with the microbial community in a bioreactor.  A longer contact time may be required when 
the water is cold (e.g., <15oC/59oF). The design reactor volume/contact time must consider any seasonal 
changes in constituent loading, temperature, and water demand, and it may also be impacted by which 
bioreactor configuration is used.  When membrane bioreactors and fluidized bed reactors are being 
evaluated, hydraulic residence time (HRT) is used interchangeably with EBCT. 
 
Biomass Control 
One of the most important elements of any anoxic biotreatment process is the method and tools used to 
control biomass within the bioreactors.  Autotrophic and heterotrophic processes generate significant 
amounts of biomass, and require special biomass control considerations.  The specified biomass control 
strategy can include mechanical tools (e.g., air scour, fluidization, mechanical media cleaning) and chemical 
tools (e.g., hydrogen peroxide, chlorine), but should be designed to maintain uniform hydraulic conditions 
without impacting the overall biological activity/constituent degradation capacity of the process. Systems 
should be designed to limit biomass carry-over into the finished water (e.g. second stage filtration). If the filter 
effluent discharges to a clearwell, it is recommended that a multi-compartment clearwell be provided to allow 
flexibility to periodically remove any biomass accumulation from the clearwell.  Well-designed and operated 
systems should not experience significant biomass accumulation in the clearwell. 
 
Biomass Waste Handling 
Biomass control strategies generate a waste stream that contains microbial cells and other biofilm 
components.  The waste stream will not likely contain any chemical constituents of concern. However, 
applications involving hexavalent chromium or selenate removal may need to characterize and quantify the 
inorganic solids, and obtain a permit from the reviewing  authority. 
 
Without implementing a solids/biomass recovery step with the waste stream (e.g., biomass settling or 
floatation, both of which may involve the addition of a polymer or coagulant), wastage rates can be 4 to 10 
percent of the treated water flow.  With a biomass recovery step, wastage rates can be less than 1 percent of 
the treated water flow. Biomass that has been concentrated through settling or floatation can be further 
concentrated using a mechanical dewatering process if additional water recovery is critical. 
 
Waste biomass storage time is a critical issue, as storage for more than a few hours can generate offensive 
odors.  Along with shortening the waste biomass storage time, aeration can also help minimize odors before 
the wastewater is disposed or treated.  Treated or untreated wastewater disposal options may include 
discharge to the local sewer or to an on-site lagoon or percolation basin. A portion of treated wastewater may 
also be recirculated back into the treatment process.   
Post-treatment 
 



 

xx 

Treatment downstream of an anoxic bioreactor is important in the overall design.  In general, downstream 
treatment is designed to re-oxygenate the water, remove any residual electron donor (particularly applicable 
to heterotrophic processes), remove turbidity (i.e., biomass that sloughs from the anoxic bioreactor process, 
and disinfect the water.  A second stage filtration step for biomass control may be required by the reviewing  
authority. 
 
Monitoring 
Multiple parameters can be monitored in-line to provide real-time feedback on anoxic bioreactor health and 
performance.  For example, nitrate/nitrite and perchlorate analyzers can be used to directly quantify 
constituent removal and to determine the appropriate substrate dose.  Raw water dissolved oxygen (DO) can 
be monitored as part of the substrate dose calculation, and treated water DO is monitored to track re-
oxygenation efficacy.  Turbidity is typically measured in the system effluent to ensure that biomass stays 
within the treatment process, thereby, limiting any demand on the final disinfection step.  Hydraulic 
parameters (e.g., headloss across a fixed-bed bioreactor) should also be monitored to track whether the 
biomass control strategy is working or needs to be modified.  Microbiological parameters (e.g., ATP) can also 
be monitored as a direct measure of biological activity, but these analyses tend to cost more and a concerted 
effort is required to correlate these data to observed treatment performance.  Alarms shall be provided to 
indicate when parameters are out of range. 
 
Parameters that indicate biological activity should be considered to establish a baseline of performance and 
understand when process upsets may be occurring:  

a. Dissolved oxygen concentration at the influent and effluent of the filter 
b. Oxidation-reduction potential 
c. Assimilable organic carbon [AOC] and biodegradable organic carbon [BDOC] 
d. Carboxylic acids and aldehydes 
e. Biological activity indicators (Adenosine triphosphate [ATP]) 
f. Biological indicator organisms (total coliform, heterotrophic plate count, etc.) 
g. Temperature 
h. pH 

If chemical addition is employed, monitoring of those chemicals shall be considered. 
 
Control 
Anoxic bioreactor processes rely on the addition of an external substrate (and sometimes nutrients such as 
phosphorus) to meet constituent removal goals.  Therefore, a robust chemical feed system must be 
integrated that not only ensures consistent substrate delivery, but also monitors raw or treated water quality 
and adjusts the substrate dose as necessary. 
 
Pilot Testing 
Since there is a limited track record of full-scale anoxic biotreatment performance in the United States, pilot 
testing is recommended, and may be required by the administrative authority.  Pilot testing  should address 
(1) the range of temperatures and water quality conditions anticipated for the full-scale system, and (2) the 
range of operating conditions anticipated for the full-scale system (e.g., continuous or intermittent operation, 
extended shut-down periods, filter acclimation, etc.).  Key design parameters that should be identified or 
confirmed during pilot testing include empty bed contact time, chemical doses and dosing strategy, biomass 
control strategy, backwash wastewater solids settling/residuals disposal  strategy (if this is planned for the 
full-scale application), post-treatment (re-oxygenation and filtration), and disinfection strategy.  In addition to 
monitoring the target constituent(s), potential by-products should also be monitored (e.g., nitrite, hydrogen 
sulfide, disinfection by-products). 
  



 

xxi 

Operator Training 
Anoxic biological treatment processes can be fully automated to minimize on-site operator demands. 
However, specialized training is recommended to familiarize operators with any hydraulic and water quality 
performance trends of concern, so that operational adjustments can be made on a timely basis to maintain 
system performance and reliability.  Specific trends will vary based on the anoxic biotreatment 
process/system in operation (e.g., clean-bed headloss for a fixed-bed based process 
 
 
Adopted April, 2018 
  



 

xxii 

INTERIM STANDARD ON 

ARSENIC REMOVAL OF GROUNDWATER SOURCES  

FOR PUBLIC WATER SUPPLIES 
 
Several types of treatment technologies are available to remove arsenic from drinking water, from fairly 
simple to more complex.  In much of the Upper Midwest, arsenic typically exists as As (III) (arsenite) in 
groundwater, and as As (V) (arsenate) in surface waters.  However, some groundwaters can contain arsenic 
only as As(V), or a combination of As(III) and As(V). It is recommended that speciation be done in the field to 
determine which forms of arsenic are in the raw water source.  Most arsenic removal technologies are more 
effective at removing As(V)  due to its insolubility and negative charge.  Arsenic  (III) can be  converted to As 
(V) by adding an oxidizing agent such as chlorine, permanganate, ozone or other solid phase oxidants prior 
to the removal process.  Aeration alone usually is not able to convert As (III) to As (V).  
 
With the different removal technologies comes a wide range of monetary investment.  In addition, the issue 
of discharging concentrated waste water and/or disposal of solid wastes must be resolved.  The safe and 
proper disposal of all related treatment wastes must comply with all local, state, federal and provincial 
requirements.  When planning facilities for arsenic reduction, it is recommended that the treatment be 
capable of reducing arsenic levels in the water to one-half the MCL (currently 5 ppb) or less.  The reviewing 
agency should be contacted, prior to initiating design of the arsenic removal facility, to determine if a pilot 
plant study is required. The following list provides information on different types of typical arsenic treatment 
technologies and options for optimization. Filtration rates and Empty Bed Contact Times (EBCT) stated are 
only for informational purposes and will be determined by the regulatory agency on a case by case basis. 
 
Adsorptive Media 
These types of media remove arsenic from water by attachment of arsenic onto the surface of a porous solid.  
They use metal oxide coatings, usually iron, titanium or aluminum, on the filter media to remove arsenic.  
Pre- and post-adjustment of pH may enhance removal rates and reduce corrosivity.     Chemical pre-
oxidation is usually required to ensure all arsenic is in the As (V) form.  If iron and manganese are present in 
the raw water, they should be removed with a filter or other method prior to arsenic removal to prevent media 
fouling.  High levels of  sulfate or dissolved solids may also cause interference or reduce the treatment 
efficiency.  Filtration rates can range from 2 - 8 gpm/ft2 and EBCT from 3 – 10 minutes. 
 
Oxidation/Filtration (Iron & Manganese removal) 
Treatment methods that have historically been used for iron and manganese removal can also be effective in 
removing arsenic. By oxidizing the iron, manganese, and arsenic in the raw water, the As (V) is adsorbed 
onto iron hydroxide precipitates that can be removed by filtration. When the iron to arsenic ratio in the raw 
water is 20:1 (or greater), these types of systems work well.  Water with low iron (less than a 20 to 1 ratio of 
iron to arsenic) may need additional iron in the form of ferric chloride or ferric sulfate to increase arsenic 
removal efficiencies. Filtration rates are usually in the 2 - 4 gpm/ft2 range.  Higher filtration rates for 
manganese greensand, manganese dioxide or other proprietary media may be allowed if approved by the 
reviewing authority. 
  
Coagulation/Filtration 
This method typically consists of  chemical oxidation and the addition of a coagulant or polymer to remove 
arsenic by sedimentation and filtration.   Other contaminants may be removed in this process and pre- and 
post-adjustment of pH may be needed.  Sulfate may cause interference or reduce treatment efficiency.  
 
Other Types of Treatment Technologies: 
 
Anion Exchange 
Uses an anion exchange resin to remove arsenic by exchanging ions in the resin for arsenic ions in the raw 
water,   Chloride-form resins are most often used in arsenic removal but sulfate or nitrate selective resins 
may also be used.  This process works best if the arsenic is in the arsenate (V) form and the pH is in the 6.5 
to 9.0 range.  In general, ion exchange for arsenic removal is only applicable for low TDS, low sulfate waters. 
Sulfate, nitrates and other anions will compete for sites on the resin so it is important to know the feed water 
characteristics and the selectivity sequence before considering an anion exchange treatment system. 
Treatment columns may be placed in parallel or series as required by the reviewing authority to avoid 



 

xxiii 

contaminant breakthrough.  Treatment may  include cation exchange followed by anion exchange to remove 
both hardness and arsenic.  However, mixed beds are not recommended  since anion resins are lighter and 
the column may become service intensive.   Typical loading rates are 8 -12 gpm/ft2 with EBCT from 2 – 5 
minutes. 
 
Electrodialysis/Electrodialysis Reversal 
Uses an electrical charge of a reverse osmosis (R.O.) membrane to remove arsenic.  Chemical oxidation of 
arsenic, iron and manganese with filtration is used to remove oxidized iron and manganese to prevent fouling 
of the R.O. membrane.  Pre- and post-adjustment of pH may be needed to prevent scaling, to enhance 
filtration, and to reduce corrosivity.  Other contaminants that may be removed using this technology include 
hardness, dissolved solids, nitrates, and sulfates.  If iron and manganese are too high, this may cause 
interference with the arsenic removal process. 
 
Membrane Processes 
Reverse osmosis or nanofiltration membranes can be used as stand-alone arsenic treatment under most 
water quality conditions.  If micro or ultra-membranes are used, they usually require a coagulation step to 
create arsenic bound floc to remove the arsenic.  Membrane processes are usually not sensitive to pH, but 
pre-filtration may be needed if the feed water contains NOM, iron and inorganic ions such as chlorides, silica, 
calcium and magnesium.  To increase the arsenic removal efficiency and reduce the volume of reject water, 
multiple units should be installed in series.  See Part XX for membrane filtration process design 
considerations. 
 
Lime Softening 
This technology is based on the optimization of Mg(OH)2 precipitation.  High iron concentrations are desired 
for optimal arsenic removal.  Waters with low dissolved iron may require the addition of ferric chloride or 
ferric sulfate.  Hardness may also be removed in this process.  Other issues include the disposal of lime 
sludge, and the high labor intensity of handling lime. 
 
 
Adopted April, 2007 
Revised April, 2012 
Interim Standard Adopted April, 2018 
  



 

xxiv 

POLICY STATEMENT ON  

DESIGN CONSIDERATIONS FOR THE OPTIMIZATION OF RAPID RATE FILTRATION 

AT SURFACE WATER TREATMENT PLANTS 

 

Concern for microbiological contamination is driving optimization of surface water treatment plant facilities 
and operations, and finished water treatment goals have been lowered to levels of <0.10 NTU turbidity. 

 

Treatment plant design should allow for the voluntary pursuit of optimized performance goals to provide 
improved public health protection and to assure continuous regulatory compliance.  The capability for 
surveillance and data collection should be provided for each unit process in order to achieve better process 
control and operation, to enhance problem diagnostics, and to document overall improvement. 

 

The following optimization goals should be considered during design: 

 

Minimum Data Monitoring Requirements 

• Daily raw water turbidity (every 4 hours) 

• Individual basin settled water turbidity (frequency of data acquisition from continuous meters 
should be not less than every 15 minutes) 

• Filtered water turbidity (frequency of data acquisition from continuous meters should be not less 
than every one minute) 

• Filter backwash (each backwash) 

 

Sedimentation 

• Settled water turbidity ≤ 2 NTU, 95th percentile of maximum daily values when annual average 
source turbidity > 10 NTU 

• Settled water turbidity ≤ 1 NTU, 95th percentile of maximum daily values when annual average 
source turbidity ≤ 10 NTU 

 

Clarification is the process used to remove suspended solids following coagulation and flocculation and 
reduce solids loading on subsequent filtration processes.  In conventional surface water treatment plants, 
clarification is one of the multiple barriers provided to reduce the potential of turbidity and microorganisms to 
pass through the treatment process and into the distribution system. 

 
Sedimentation basin capacity is primarily based on surface overflow rate (SOR), with consideration given for 
depth and sludge removal characteristics. Greater depths generally result in more quiescent conditions and 
allow higher SORs to be used. Sludge removal mechanisms should also be considered when establishing an 
SOR for sedimentation capability. 
 
In cases where flocculated color (i.e. a lightweight floc) and/or low water temperatures are encountered, the 
capacity should be based on the lower SORs. Higher SORs can be used for treatment capacity in cases where 
plant data demonstrate that a sedimentation basin achieves the desired settled water turbidity performance 
goals at the higher loading rates. 
 
Flow Arrangements 
Short-circuiting occurs when water bypasses the normal flow path through the basin and reaches the outlet in 
less than the design detention time. Inlets and outlets should be designed to ensure that water is distributed 
evenly across the clarifier/settling tank at uniform velocities to minimize short-circuiting. To achieve even flow 
distribution in horizontal-flow basins, baffles may be installed at the inlet and outlet to improve flow conditions. 
Consideration should be given to: 

• The number of ports provided; 

• The distribution of the ports (e.g. uniform distribution of flow across the baffle wall) 

• Head loss through the ports; and  

• The potential for floc breakage across the baffle wall.  
  



 

xxv 

Density currents caused by changes in water temperature, wind effects, and solids concentrations should also 
be minimized to prevent short-circuiting. The provision of a cover or structure over the sedimentation basin 
can reduce the impact of the sun and wind on settling efficiency. Installation of baffles or diffuser walls can 
promote mixing of the density current with the ambient water, improving the flow distribution in the tank and 
the efficiency of hydraulic performance. 
 
Controlling Plant Flow Rate 
In many small plants that are operated less than 24 hours each day, plant flow rate is the primary means for 
process control. At these plants, an excessive hydraulic loading rate on the sedimentation process can be 
avoided by operating at a lower flow rate for a longer period of time. Continuous flow through the sedimentation 
units is generally a preferable operating mode.  
 
Controlling plant flow rates provides an option to meet more rigorous performance requirements with existing 
units without major capital improvements. The capability to reduce plant flow rate to improve performance is 
offset by the need to staff the plant for longer periods of time, which adds to operating costs. Therefore, both 
options should be considered.  
 
Sludge Removal 
Sludge needs to be removed from conventional sedimentation basins frequently enough to prevent solids 
carryover to the filters. To optimize sludge removal, the amount of sludge accumulated in a basin should be 
kept to a minimum.  
 
For basins with mechanical and/or automatic sludge removal systems, sludge pumping can be controlled by 
sludge density meters. 
 
The reactor section of the basin must be monitored daily and the appropriate amount of sludge removed from 
the basin to maintain the optimum reactor concentration and sludge blanket depth. Inadequate monitoring of 
the basin can lead to a loss of the sludge blanket over the weirs, which significantly impacts basin and, 
ultimately, filter performance.  
 
Filtration 

• Filtered water turbidity ≤ 0.10 NTU, 95th percentile of maximum daily values recorded 

• Maximum filtered water turbidity ≤ 0.30 NTU 
 
The filter should be designed based on the capability to achieve effluent turbidity of less than 0.1 NTU 
continuously to ensure the integrity of filtration as a viable barrier in the treatment scheme. Operation of filters 